הודעה על החמרה  ( מידע בטיחות)  
תאריך __21.02.12
שמות תכשירים באנגלית: CIPRAMIL 20 MG TABLETS 
CIPRAMIL 40 MG TABLETS _

מספר רישום________32025__28198_

שם בעל הרישום _לונדבק  ישראל בע"מ______ 
בעלון לצרכן
	פרטים על השינוי/ים המבוקש/ים

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	מתי אין להשתמש בתכשיר
	
	אין להשתמש בתרופה אם הנך סובל/ת מהפרעות בקצב הלב (כפי שנבדק באמצעות א.ק.ג, בדיקה של תפקוד הלב) או מפגם מולד בפעילות החשמלית של הלב. 

אין להשתמש בתרופה אם הנך נוטל תרופות לטיפול בהפרעות בקצב הלב או שעשויה להיות להן השפעה על קצב הלב (ראה/י סעיף "תגובות בין-תרופתיות").


	אין להשתמש בתרופה מבלי להיוועץ ברופא לפני התחלת הטיפול:


	
	אם הינך סובל/ת או סבלת בעבר מליקוי בתפקוד: הלב ו/או כלי דם או אם סבלת לאחרונה מהתקף לב, אם יש לך קצב לב נמוך במנוחה ו/או אם אתה עלול לפתח ירידה ברמות מלחים בדם, כתוצאה משלשול או הקאות ממושכות או כתוצאה מנטילת תרופות משתנות, אם הינך סובל/ת או סבלת בעבר מתסמינים העלולים להעיד על הפרעות בקצב הלב כגון קצב לב מהיר או לא סדיר, עילפון, התמוטטות או סחרחורת בזמן קימה מישיבה או משכיבה.

	תגובות בין תרופתיות

	
	תרופות לטיפול בהפרעות בקצב הלב או תרופות שעשויה להיות להן השפעה על קצב הלב,  כגון: תרופות לוויסות קצב הלב, תרופות אנטי-פסיכוטיות (לדוגמא פנטיאזינים, פימוזיד, הלופרידול), נוגדי דיכאון טריציקליים, תרופות אנטי-מיקרוביאליות מסוימות (לדוגמא ספרפלוקסצין, מוקסיפלוקסצין, אריתרומיצין במתן תוך-ורידי, פנטמידין, תרופות נגד מלאריה, בייחוד הלופנטרין), אנטיהיסטמינים מסוימים לטיפול באלרגיה (אסטמיזול, מיזולסטין)

	תופעות לוואי הדורשות התייחסות מיוחדת
	
	אם הנך חש/ה בשינויים בקצב הלב (קצב מהיר או לא סדיר) או עלפון - הפסק/י הטיפול  ופנה/י מיד לרופא.



בעלון לרופא
	 פרטים על השינוי/ים המבוקש/ים

	טקסט חדש
	טקסט נוכחי
	פרק בעלון



	Treating Depression
… this may be increased to a maximum of 40 mg daily.
Treating Panic Disorder
the dose may be further increased, up to a maximum of 40 mg daily
Elderly patients
For elderly patients the dose should be decreased to half the recommended dose, e.g. 10-20mg daily. The recommended maximum dose for the elderly is 20mg daily.
Poor metabolisers of CYP2C19 
An initial dose of 10 mg daily during the first two weeks of treatment is recommended for patients who are known to be poor metabolisers with respect to CYP2C19. The dose may be increased to a maximum of 20 mg daily depending on individual patient response, (see section 5.2).

	Treating Depression
… this may be increased to a maximum of 60 mg daily.

Treating Panic Disorder

the dose may be further increased, up to a maximum of 60 mg daily

Elderly patients
The recommended daily dose is 20 mg. Dependent on individual patient response this may be increased to a maximum of 40 mg daily.



	4.2 Posology and method of administration



	Citalopram is contraindicated in patients with known QT-interval prolongation or congenital long QT syndrome.

Citalopram is contraindicated together with medicinal products that are known to prolong the QT-interval (see section 4.5).

	
	4.3 Contra-indications 



	QT interval prolongation
Citalopram has been found to cause a dose-dependent prolongation of the QT-interval. Cases of QT interval prolongation and ventricular arrhythmia including torsade de pointes have been reported during the post-marketing period, predominantly in patients of female gender, with hypokalemia, or with pre-existing QT prolongation or other cardiac diseases (see sections 4.3, 4.5, 4.8, 4.9 and 5.1).

Caution is advised in patients with significant bradycardia; or in patients with recent acute myocardial infarction or uncompensated heart failure.

Electrolyte disturbances such as hypokalaemia and hypomagnesaemia increase the risk for malignant arrhythmias and should be corrected before treatment with citalopram is started.

In patients with stable cardiac disease are treated, an ECG review should be considered before treatment is started.

In signs of cardiac arrhythmia occur during treatment with citalopram, the treatment should be withdrawn and an ECG should be performed.

	
	4.4 Special warnings and precautions for use 

	OT interval prolongation
Pharmacokinetic and pharmacodynamic studies between citalopram and other medicinal products that prolong the QT interval have not been performed. An additive effect of citalopram and these medicinal products cannot be excluded. Therefore, co-administration of citalopram with medicinal products that prolong the QT interval, such as Class IA and III antiarrhythmics, antipsycotics (e.g. fentiazine derviatives, pimozide, haloperidol), tricyclic antidepressants , certain antimicrobial agents (e.g. sparfloxacin, moxifloxacin, erythromycin IV, pentamidine, anti-malarian treatment particularly halofantrine), certain antihistamines (astemizole, mizolastine) etc., is contraindicated.


Influence of other medicinal products on the pharmacokinetics of citalopram
Cimetidine (potent CYP2D6, 3A4 and 1A2 inhibitor) caused a moderate increase in the average steady state levels of citalopram. Caution is advised when administering citalopram in combination with cimetidine. Dose adjustment may be warranted
	
	4.5 Interactions with other medicaments and other forms of interaction.

	Frequency Unknown: 
Ventricular arrhythmia including torsade de pointes.

Cases of QT-prolongation and ventricular arrhythmia including torsade de pointes have been reported during the post-marketing period, predominantly in patients of female gender, with hypokalemia, or with pre-existing QT prolongation or other cardiac diseases (see sections 4.3, 4.4, 4.5, 4.9 and 5.1).

	
	4.8 Undesirable effects

	ECG monitoring is advisable in case of overdose in patients with congestive heart failure/bradyarrhythmias, in patients using concomitant medications that prolong the QT interval, or in patients with altered metabolism, e.g. liver impairment.
	
	4.9 Overdose


	In a double-blind, placebo-controlled ECG study in healthy subjects, the change from baseline in QTc (Fridericia-correction) was 7.5 (90%CI 5.9-9.1) msec at the 20 mg/day dose and 16.7 (90%CI 15.0-18.4) msec at the 60 mg day/dose (see sections 4.3, 4.4, 4.5, 4.8 and 4.9).

	
	5.5 PHARMACOLOGICAL PROPERTIES

Pharmacodynamic properties
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